Models G40 G44 and G46
Rotary Mowers
Parts Catalog




MODEL G40, G44, AND G46
ROTARY MOWER
PRICE 75 CENTS

Parts Catalog No. 1163

MODEL DESIGNATIONS TRACTOR APPLICATION
220 222 442 444
G40 X X
G44 | X X X X
G46 . 1 X X X
G3 MOUNTING KIT X X
G5 MOUNTING KIT X X

1 -WILL FIT BUT NOT RECOMMENDED. »



Indexes

This Parts Catalog is arranged for easy
identification of Genuine CASE Service
Parts. An alphabetical index is provided at
the front of this Catalog to locate the major
groups or assemblies. A numerical indexat
the rear of the Catalog gives the part num-
bers and the pages on which they are de-
scribed.

lllustrations

All parts are illustrated in "Exploded
Views' which show the individual parts in
their normal relationship toeach other. Re-
ference numbers are used in the illustra-
tions. These numbers correspondto those in
the "Reference Number'" column and are fol-
lowed by the part number, description and
quantity required.

Orders

Orders should plainly specify correctpart
number, full description, quantity required,
machine model and engine model, machine
and engine serial numbers, method of ship-
ment and shipping address.

Changes

When changes to the machine make itnec-
essary, revised pages for this book will be
issued. The revised pages will be issued with
the same page number asthose they replace
and the "issue" number and date will be
advanced.

It is imperative that revised Parts Book
pages be inserted into their respective
Parts Books as soon as received. Failure
to do so will lead to confusion and defeat the
purpose of the book.

Indented Description

Indented parts in the descriptive list areapart of the preceding assembly or sub-assembly.

The quantity shown in the "Number Required" column is the number of parts used on a ma-
chine except where parts are'indentedin descriptive list. In this case the quantity shown is the
number required for the preceding assembly or sub-assembly.

REF. PART NO. DESCRIPTION REQ'D
A 55159 CYLINDER ASSY - rear steering . ... ... oo v, . 1
28 A 56208 SOCKET ASSY - rear cylinder . . .. ... ...... .. .. . . 1
29 A 55956 PLUG - adjusting, socketassy .. ....... ... ..... 1
30 A 55957 SEAT - socketball. . ....................... 2
31 A 56210 SPRING - socket . . . ... ... ... ... ... .. ... .. 1
32 A 56209 SEAT - socket spring . . ... e e e e e 1
33 G 45175 CLAMP ASSY - socket assy. . .. .. .o oo v . 1
16- 836 BOLT - 1/2" x 2-1/4" N.F.heX. . . . . oo v v ue e 1
34 132- 104 PIN - cotter, 3/16" x 3" . . . . .. ... ... 1
35 A 55889 STUD - ball,socket & cylinder ... ....... ... ..... 2
36 13- 410 BOLT - 1/4" x5/8" N.C.,hex. . . . .. . . . . . 4
37 92- 4 LOCKWASHER - 1/4" SAE .. .. ... ... . 4

Terms "Right Hand” and "Left Hand”

"Right Hand” and "Left Hand" sides of this machine are determined by standing at the rear
of the unit and facing in the direction of forward travel,



ALPHABETICAL INDEX

Page
Axle, GAD & G44 .« ot vt it e e e e, 9
Axle, GA46 ..o e e e e e «w. 13
Belts, deck .+ o v ui ittt it e e e 5
Belts, drive v v vt n it ittt it i e e e e, 5
Blades, G40 & G44 .. .. ..ttt e 7
Blades, G46 . . . v vt v et i e e ecsecsan oa. 11
De}(":ks ................................... 5
Drive assembly. v v v vt ittt it e e e e 9-13
Guards & Covers e e e ee.5
Housing, Spindlqe e e et s e c e e e asanaen 7-11
Lift aSSemMbly e v v it e e i e it ie e e e n e ey 9-13
Pulleys, G40 & G44 . . v oo i i vt e e enn . ce e 7
Pulleys, G46. .. .. ....... e s s ee st e 11
Rollers, Tubber . .. iitiitii it ie e 5
Rods, adjusting e v o« v v v i it ..., co e aseeee 9-13
SpIndles & v it it it e ettt e oo 7-11






CASE MODEL G40, G44, AND G46 ROTARY MOWERS 5
DECK, BELTS AND DECK COVERS
MODELS G40, G44, AND G46

REF. PART NO. DESCRIPTION REQ'D
1 C 15575 DECK - mower, G40 (38« + « e e e vt e m it et iiiienin e 1
1 C 15620 DECK - mower, G44 (44') -+« + v s v vv v v ittt it o 1
1 C 15592 DECK - mower, G46 (48")« « v e v v v v emve i, 1
2 C 16093 BELT -~ mower deck, G40 e« « e « e e e e v e e eean o ennnsnn 1
2 C 16094 BELT - mower deck, G44 « + = » e s et v oo v e et to v taannnnnn 1
2 C 14965 BELT - mower deck, G46 « ¢ =« e o v e v e e e cve v v e ie it 1
3 C 15679 GUARD - deck elt, G40 « o« v o v e o v emessomennenenenann 1
3 C 15680 GUARD - deck Delt, G4d e « o v v o s v oo cnscnennnenennaan 1
3 C 15681 GUARD - deck belt, G46 - =« = » e c s e v e e v ce v ve e nn sy 1
4 C 15675 COVER - deck, Small +«+cvremerenemonncsceeeeennn. 1
5 187~ 1036 SCREW - 1/4" x 1/2" NC hex self-tapping » + « =+ e+ =ocv oo 8
6 C 15640 BAR - safety, GA0 « = v oo e v oo ens e et ononoan. 1
6 C 15639 BAR - safety, G4+ = == s v s v oo ss s nnnncenncenen. 1
6 C 15634 BAR - safety, G46 -« = c v e v ettt 1
7 113- 102 BOLT - 5/16" X 3/4" NC hex ZP ¢+ e vcsoonvsnnnccenn . 2
8 192- 20 LOCKWASHER - 5/16” 7P c o oeseccsesonssecsosesosesas 4
9  129- 102 NUT - 5/16" NC hex ZP -« cvccceemcecenncnnnnnnasnns. 4
10 A 70514 ROLLER - 2-1/2"x2-3/8" s ccvcecereecnoreecnennn. 2
11 195- 108 WASHER - 5/8" 7P 2ccceccs0ceesoeocsesecsoeecssscoas 2
12 132- 310 PIN - cotter 1/8" x 1M ceseececececccennn R 2
13 C 14892 SHAFT - rear roller ===+ ===--- R R I B I 2
14 111~ 317 BOLT - 3/8" x 1" NC rd. hd. squareneck = ==+ cesoeecenn 2
15 192- 21 LOCKWASHER - 3/8" ZP v+ +esecneoosanssnecaceannn. 2
16 129- 1083 NUT - 3/8"NChexZP -+cvevrceenacenancnnnnnaasnns 2
17 C 15562 BRACKET - axle pivot, G40 =« s seovseaesoesnnunenennn. 1
17 C 15560 BRACKET - axle Divot, G44 « =« e oecsecenssonenannnnn. 1
17 C 15561 BRACKET - axle pivot, G4B = = e e e eeovaossesosoens I |
18 111- 202 BOLT - 5/16" x 3/4' rd. hd. squareneck «=+=+e+sesaeseecsn 2
19 C 15935 BRACKET - height adj. == ccecooscacsncoteeuanannn. 1
20 C 15944 RBRELT - drive’ (G40 o v o c o s 0 cooecescssoossssson s a2 1
20 C 16088 BELT - drive (use with G44 & G46 on 220 & 222 tractors) - -« « - 1
20 C 15943 BELT - drive (use with G44 & G46 on 442 & 444 tractors) - - - - - 1

321- 1571 DECAL - "CASE" ¢ o e o s ossosccosssssss e s ecee e 1

A 70404 DECAL - CAUTION SPINNING BLADE = « =« 2 e s sesoesacn 2

C 12519 DECAL - "NO STED e e e e o e s ooencosocscnsnas ce e 2

C 15956 DECAL - height adjust e e s e e e ccocosccccccccacscann 1

C 15678 DECAL - Safety e vocsmtencesonsnsoennssnsansnnns 1

Printed in U.S.A. March 1970






CASE MODEL G40, G44, AND G46 ROTARY MOWERS
PULLEYS, BLADES AND SPINDLES

R
1
2
3
4
5
6
7
8
8

9
10
11
12
13
14
15
16
17
18
19
20
21
22
23

Printed in U.S.A.

EF. PART NO,

C 10807
A 10280
C 10822
- C 10942
126- 19
C 15763
C 15604
C 12261
C 12262
115- 206
92- 6
C 10810
C 15617
131- 152
15- 612
C 15963
C 12251
C 14731
111- 317
195- 530
C 14768
195- 525
131- 178
C 14482

MODELS G40 AND G444

DESCRIPTION
HOUSING - mower spindle
BEARING - spindle
WASHER - bearing seal
WASHER - mower spindle
KEY - spindle, #11 WOOdrUff « « « « e e e o v o v v v
SPINDLE - outboard
SPINDLE - Center « =« t ¢ o v s o v cneeecnneenensn.

-----------------------

..................
-----------------------
--------------------

------------------

----------------------

--------------------

LOCKWASHER - 3/8"e o et s esecnnencennenn.
SPACER - bearing « « s « s e e s et et vt onnennenn.

NUT - jam 10ck 3/4" NF heX « o e o e e e v evnnnnnn.
BOLT - 3/8" x 3/4" NC hex
PULLEY ~ drive « « « e ¢« oo oo v oseconnmenonn.
PULLEY - deck idler
BRACKET - idler
BOLT - 3/8" x 1" rd. hd. SqUATE NECK « + + = = o = « « « «
WASHER - 1/2" ZP ¢ ¢ ¢ v e vt e v wnn e e e
SPACER - idler bracket » « « « « « « cc s e e one e e
WASHER - 3/8" ZP ¢ e e o s e v oeonnnos ceaseean
NUT - 10ck 3/8" NC heX e e oo s neovonns cecoaen
SPRING = 1dIET = o = = s s e o v o s noonoeoneenes e

......................

------------------------

--------

--------

--------

........

--------

7

........ 18

--------

March 1970






CASE MODEL G40, G44, AND G46 ROTARY MOWERS

REF. PART NO,
1 C 10463
2 C 12264
3 C 12249
4 C 12256
5 C 15930
6 C 15962
7 C 15931
8 C 12236
9 113- 267
10 113- 259
11 131- 178
12 193- 30
13 175- 420
14 C 14262
15 C 14264
16 C 14482
17 C 14269
18 C 15949
19 C 15950
20 113- 207
21 192- 21
22 C 10898
23 C 15953
24 'C 15954

Printed in U.S.A.

O 00 =-J® U WD)

C 15600
C 15602
C 14932
187- 1036
C 15413
C 15412
192- 21
129- 103
C 14933
195- 533
131- 165
132- 310
C 15613
C 15614
C 10482
C 15942
138- 77
C 15818
11- 516
C 14768
G 49048
131- 178
C 15761
C 15762
C 10898
C 15935
138- 92

DRIVE ASSEMBLY

MODELS G40 AND G444

DESCRIPTION
PULLEY - idler drive
BUSHING - idler pulley
SPACER-idlerpu]_ley............ ..... P
BRACKET -~ pivOt RUH. e e ¢ 0 e o o oo e v v essvnnoes
BRACKET ASSEMBLY © ¢ ¢ ¢ t ¢ e o 0 v oo veonnensn.
BELLCRANK «« .+ ... ceeeraseea cressseanas
SPACER - bellcrank -« cccoee... s s e s e se e
SPACER - bracket assembly « « e+ v ¢ « s . et ee e
BOLT - 3/8"X4"NCheXZP o vveeeonennennnn.
BOLT - 3/8"x4-1/2"NCheXZP « v e vevenennnn.
NUT - 10CK 3/8" NC heX ZPe e v e v o e o oo oo ennenn.
LOCKWASHER - 3/8'" internal tooth « « v o v 0w v v ..
SCREW - 3/8'" x 3/4" NC truss hd. mach.
PIVOT - adjusting screw
SCREW - belt tension e« o v.o.. c s e smrreasacoa
SPRING - bellerank idler - e v v e v v o oo v vonvnenan.
NUT - belt tension

oooooooo

--------

BRACKET - mower mtg. R.H. (For Models 220 & 222) - = o« v . . .
BRACKET - mower mtg. L.H. (For Models 220 & 222)c e co s .

BOLT - 3/8" x 1" NC hex ZP
LOCKWASHER - 3/8" ZP e v vuvnn...
PIN - safety « « o o o & L A T T S
BRACKET - mower mtg. R.H. (For Models 442 & 444)

® e o 68 0 0 o

® ® o 00 0 5 o

BRACKET - mower mtg, L.H, (For Models 442 & 444) « oo v i .

AXLE AND LIFT ASSEMBLY

AXLE - 1ear (G40) e e e v cvcooceuooconacones
AXLE - 1rear (G44) » « o s o coovasecosecensns
BRACKET - center, axle mounting « « « e o« ¢ o o «
SCREW - 1/4" x 1/2" NC hex self-tapping « » « « « « - .
WHEEL_gauge ..... ©eccccaeceacs © s s e e
STUD - gauge wheel « oo« ccessoecans e e aae
LOCKWASHER - 3/8" s s eceoecennn caeesesaa
NUT - 3/8"NCheX e s ccceseascensa ccecoccna
"JUBOLT + oo cesocecca
WASHER - 1/2" ZP «. ... e
NUT - 10ck 1/2" ZP « oo voeovns
PIN-cotter 1/87"x 1™ v o v e ceoas e ceecsassaan
FRAME - mower Iift « « « o« . . ce s ecscn s ceeens
LINK = it e e e e oo cvooooonanonnsonconnnasna
SPRING - - « & « s e ccconerscecc ceeesena
PIN - 10oCKing » « e e e s s coveos o s e 6 s o0 ece o e e
PIN-710I1 e vt teveococonona s e ce oo s s e e
KNOB - height adjusts « s o o oo v vwa. T resens e

BOLT - 5/16" x 1" NC rd. hd. square neck «......
SPACER

------------------------------

------------------

NUT - 10€K 5/16" NC NEX =« o s o s o o oo aaens R
ROD - lift (use with 220 and 222 tractors) « « « « » .« . .
ROD - lift (use with 442 and 444 tractors) . « « . . . . .
PIN - safety. .. .. e eeeaaaaaa
BRACKET - height adj, « «s .. ce e ceeean
PIN - roll 3/16" x 3/4"

--------

© @ s 2 0 0 2 o

--------

--------

--------

---------

--------

September, 1970

9



10

|
=
\

|

)

“"“"‘_'::.\\\:::\

\\

l’\\
/ -
J -
~
~
N
\\
\
\\
\\\\ “
~ S \
\.: o \
’“.’ \\ ‘
S ‘
SN '
N
SN
~™
«Nw
/:’\ki’/\“
22 Y
2 Ny
7 R
” IR
~ HERTN \
oz AN
A
Pi<d _,l,”‘.\, & \\‘\“"‘I
g N N
’ CAT L
/I/’/ - \\"
e i
i .
" ,
" _
" .
" _
-
o
P
-



CASE MODEL G40, G44, AND G46 ROTARY MOWERS 11
PULLEYS, BLADES AND SPINDLES

EF. PART NO.

R
1 C 10807
2 A 70280
3 C 10822
4 C 10942
5 126- 19
6 C 15763
7 C 15604
8 C 14886
9  115- 206

10 92- 6
11 C 10810
12 C 15617
13 131- 152
14 15- 612
15 C 15615
16 C 12951
17 C 14731
18 111- 317
19  195- 530
20 C 14768
21 195- 525
22 131- 178
23 C 14482
24 C 14885
25 C 15616

Printed in U.S.A.

MODEL G46

DESCRIPTION REQ'D

~ HOUSING - mower spindle = ===« cseeeeueeecnnnnnn... 3
BEARING - Spindle » = « = ¢ e o o o m s o v e it o st i eees e s, 6
WASHER - bearing seal « ¢ =+ s v e vm et 6
WASHER - mower Spindle ........................... 3
KEY - spindle, #11 WOOdrUuff « = « =« = v e e v o et e v nnn . 4
SPINDLE - OUthOATd « = = = o o o o 0 s v o c 0 oo nnvonnconennn. 2
SPINDLE - CENLET = = ¢ ¢ o o v o o o o o v o o o o oo s oo moonenaes 1
BLADE - 17" OUtboard « « = = « = =« ¢ 6 s 6 00 aoneennseonnnn. 2
BOLT - 3/8" x 5/8" NC hex (rade 5) « « o« » v v v e ceeeueenn. 6
LOCKWASHER = 3/8" « ¢t ot vennnoneeancnnnennnenan 18
SPACER - DEATING = » =+ o o e s s e o v e uumenssonennennsan 3
PULLEY - Outboa‘rd.‘ .............................. 2
NUT - jam lock 3/4" NF hex e e+ e s v s v eannennnn e et e 3
BOLT - 3/8"x3/4"NChex =«+vvvcecencnoennn RIRIRIRIII 12
PULLEY -~ drivVe e = o » s 2 o o o s 6 oo s o oo cocacoencocenss. 1
PULLEY - decK idler= = = = o o o o o o e s o o e s oceoooecocesaos 1
BRACKET ~idler * e e coooeseocnes 56 coe s e s e s aseaan 1
BOLT - 3/8" x 1" rd. hd. square necks » =« ==+ s e oasena. 1
WASHER - 1/2” ZPeoesoas S e e o e e s s an o e e e es s ae 1
SPACER - idler bracket = c «o s 000 s R T ST 1
WASHER - 3/8" ZP-ccoscvoeean St e o s s e se s o ee a0 ens e 2
NUT - lock 3/8" NC hex ===+ R R I I T T I 2
SPRING -idler « =+ e == oo oo © s s s e e e e seanee e I |
BLADE - 16” Cel’lter ...... ® 5 3 9 6 2 w8 2 0B 38 B 08 @ s 6 o s 2 2 = 1

PULLEY - center » =+« « o © 250 00 e e s e s s es e eseses0 s 1

March 1970






CASE MODEL G40, G44, AND G46 ROTARY MOWERS i3
DRIVE ASSEMBLY
MODEL G46

REF. PART NO. DESCRIPTION REQ'D
1 C 104863 PULLEY - idler drive s« e e e s et v e ettt i nenoeecenneen. 2
2 C 12264 BUSHING - idler pulley « =« v evvevonncnnnnnnnnnn. .. 1
3 C 12249 SPACER ~idler pulley « oo v oo m e vt vonononnnnnna. 1
4 C 12256 BRACKET - idler RH. = ccvcceneennnnnsnnn.. ceeeenn 1
5 C 15930 BRACKET ASSEMBLY ¢+ vvcecnvocean Sessece s ce oo 1
6 C 15962 BELLCRANK «« .. et e et . 1
7 C 15931 SPACER - DEllCrank = » = e o« e o e o e oeuranenunonconnnns 1
8 C 12236 SPACER - bracket assembly «« e e v eavnvenenenoncneaens 2
9 113- 267 BOLT - 3/8" X 4" NCheX ZP v+ o cennnnneneencnoennn. 1
10 113- 259 BOLT - 3/8"X4"NChex ZP o« oveveaceoataanannn seee ]
11 131- 178 NUT - 10Ck 3/8" NCheX ZP + vo v o v veeesoonconcnnnnans 2
12 193 30 LOCKWASHER - 3/8'" internal tooth ««cevove... ceeee e 1
13 175- 420 SCREW - 3/8" x 3/4" NC truss hd, mach, s eeeecevcenennn. 1
14 C 14262 PIVOT - adjusting SCTEW « « « e e s e s seeovecocceancanenn 1
15 C 14264 SCREW -~ Delt tension =« « c oo oo osocececsosoccncesess 1
16 C 14482 SPRING ~ bellcrank idler » « = e « s s e s o s osecsoccanencess 1
17 C 14269 NUT -~ Delt tensSion o « « e o s e e 2 c oo oeesoeconcacceanas ee 1
18 C 15953 BRACKET. - mower mtg, R.H. (For models 442 and 444) « - o oo . 1
19 C 15954 BRACKET - mower mtg. L.H. (For models 442 and 444) o o oo = 1
20 113- 207 BOLT - 3/8"NCheXZP o cevcevacnccnana ceccsoa sens 4
21 192- 21 LOCKWASHER - 3/8" ZP ++enevenn ceccceaecceccacae 4
22 C 10898 PIN-safety e eeeenveccececaanannn ceececcanee ceea 9
23 C 15949 BRACKET - mower mtg. R.H. (For models 220 and 222) oo 1
24 C 15950 BRACKET - mower mtg. R.H. (For models 220 and 222) =ereee 1

AXLE AND LIFT ASSEMBLY

C 15619 AXTE ~ TEAT o e o o e s 0 ca o s osoasosossscesnss s e senanse

1 1
2 C 14932 BRACKET - center, axlemtg, +eceeoceasceocsaan cesees 2
3 187- 1036 SCREW - 1/4" x1/2" NC hex self-tapping s« « + » « « « » « cecoes 4
4 C - .14964 . WHEEL - gauge « « .+ s » o s e s s e s s e e ecenecanan s e ceee 2
5 C 14966 STUD - 2aUZe WHEEL « ¢ o 2 « ¢ = o « sea o 0 0o ascnooaconessss )
6 192- 21 LOCKWASHER ~ 3/8" ¢ covovsen ceessecsccnnsaaeenoca 2
7 125- 103 NUT - 3/8"NChex coeec=oo teececeaannn ceeescanaeas D
8 C 14933 PJYBOLT + v vvw.. e e .. 5
9 195- 533 WASHER = 1/2"ZP 2o oeocosoesononnccas e e e e e .-18
10 131~ 165 NUT - 10Ck 1/2" ZP «vovennennn e, e 4
11 132- 310 PIN - cotter 1/8" x 1" e o oo s s e scescscesse e s s e e 4
12 C 15613 FRAME - mower Lift = « « e o e euans e e 1
13 C 15614 LINK - Tt e e e noneeneneneennnnns e e 1
14 C 10482 SPRING «..... et . R
15 C 15942 PIN - 10CKINg e o v oo ceeneee e
16 138~ 77 PIN-10ll covcoonoocecsnnss 6 s 6o e e eoenossoeeoeaa 1
17 C 15618 KNOB - height adjust « « e o v o s e v nnsneenenennn.. ceeea
18 11~ 516 BOLT - 5/16" x 1" NC rd. hd. SQUATE NECK  « = « « + « = = o o« « e 1
19 C 14768 SPACER & ittt tssoeavoonsesncocncoceeeconene.. 1
20 G 49048 WASHER - 5/16" X 1~1/4" v o e v v oo cennans cosceasaaaees 1
21 13i- 176 NUT - lock 5/16" NC hex oo eoeoaes e s seesen e s c s et e an 1
22 C 15761 ROD - lift (use with 222 tTactor) + =« eseosvesnrennnecnnn 2
22 C 15762 ROD - lift (use with 442 and 444 tractors) -ecceec.. ccesea D
23 C 10898 PIN - Safety o oo eennnneennneeeononooeeenenennnn, 2
24 C 15935 BRACKET - height adj, -« « ... e e 1
25 138- 92 PIN - 7011 8/16" K 3/4" e e v e cerennnnonnnanennn e 1

September, 1970



i4
NUMERICAL INDEX

PART PAGE REF. PART PAGE REF. PART PAGE REF.

NO. NO. NO. NO. NO. NO. NO. NO. NO.
A 70280 7 2 C 15562 5 17 15- 612 7 14
A 70280 11 2 C 15575 5 1 15- 612 11 14
A 70404 5 C 15592 5 1 92- 6 " 10
A 70514 5 10 C 15600 9 1 99. 6 11 10
C 10463 9 1 C 15602 9 1 111- 202 5 18
C 10463 13 1 C 15604 7 7 111- 317 5 14
C 10482 9 14 C 15604 11 7 111- 317 7 18
C 10482 13 14 C 15613 9 12 111- 317 11 18
C 10807 7 1 C 15613 13 12 113- 102 5 7
C 10807 11 1 C 15614 9 13 113- 207 9 20
C 10810 7 11 C 15614 13 13 113~ 207 13 20
C 10810 11 11 C 15615 11 15 113- 259 9 10
C 10822 7 3 C 15616 11 25 113- 259 13 10
C 10822 11 3 C 15617 7 12 113~ 267 9 9
C 10898 9 22 C 15617 11 12 113- 267 13 9
C 10898 9 23 C 15618 9 17 115- 206 7 9
C 10898 13 22 C 15618 13 17 115- 206 11 9
C 10898 13 23 C 15619 13 1 126- 19 7 5
C 10942 7 4 C 15620 5 1 126- 19 11 5
C 10942 11 4 C 15634 5 6 129- 102 5 9
C 12236 9 8 C 15639 5 6 129- 103 5 16
C 12236 13 8 C 15640 5 6 129- 103 9 7
C 12249 9 3 C 15675 5 4 129- 103 13 7
C 12249 13 3 C 15678 5 131- 152 7 13
C 12251 7 16 C 15679 5 3 131- 152 11 13
C 12251 11 16 C 15680 5 3 131- 165 9 10
C 12256 9 4 C 15681 5 3 131- 165 13 10
C 12256 13 4 C 15761 9 22 131- 176 9 21
C 12261 7 8 C 15761 13 22 131- 176 13 21
C 12262 7 8 C 15762 9 22 131- 178 7 22
C 12264 9 2 C 15762 13 22 131- 178 9 11
C 12264 13 2 C 15763 7 6 131- 178 11 22
C 12519 5 C 15763 11 6 131- 178 13 11
C 14262 9 14 C 15930 9 5 132- 310 5 12
C 14262 13 14 C 15930 13 5 132- 310 9 11
C 14264 9 15 C 15931 9 7 132- 310 13 11
C 14264 13 15 C 15931 13 7 138- 77 9 16
C 14269 9 17 C 15935 5 19 138- 77 13 16
C 14269 13 17 C 15935 9 24 138- 92 9 25
C 14482 7 23 C 15935 13 24 138- 92 13 25
C 14482 9 i6 C 15942 9 15 175- 420 9 13
C 14482 11 23 C 15942 13 15 175~ 420 13 13
C 14482 13 16 C 15943 5 20 187- 1036 5 5
O e = a 7 7 C 15944 5 20 187- 1036 9 3
C 14731 11 17 C 15949 9 18 187- 1036 13 3
C 14768 7 20 C 15949 13 18 192- 20 5 8
C 14768 9 19 C 15950 9 19 192- 21 5 15
C 14768 11 20 C 15950 13 19 192- 21 9 6
C 14768 13 19 C 15956 5 192~ 21 9 21
C 14885 11 24 C 15962 9 6 192- 21 13 6
C 14886 11 8 C 15962 13 6 192- 21 13 21
C 14892 5 13 C 15963 7 15 193- 30 9 12
C 14932 9 2 C 16088 5 20 193- 30 13 12
C 14932 13 2 C 16093 5 2 195- 108 5 11
C 14933 9 8 C 16094 5 2 195- 525 7 21
C 14933 13 8 G 49048 9 20 195- 525 11 21
C 14964 13 4 G 49048 13 20 195- 530 7 19
C 14965 5 2 195- 530 11 19
C 14966 13 3 HARDWARE CODE NUMBERS 195- 533 9 9
C 15412 9 5 195- 533 13 9
C 15413 9 4 11- 516 9 18 321- 1571 5
C 15560 5 17 11- 516 13 18 )
C . 15561 5 17 15- 612 7 14



